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- Tubos de Acero de México, 5.A.
0 : m q —m Km 433.7 Carr. México-Veracruz

Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: Nww“ www www mwm MP
06037211 1/4
pate/Dia:  01/11/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° f Confirmacién de Venta
093615/01
Manufacture Process / Proceso de fabricacion. Product Type | Tipe de producte. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
{Standard or Specification / Normas ¢ especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
APT S5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/95/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 68 Pcs/pz . : | Nominal Weight / Peso Nominal
168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 RG/M
6 5/8 X 0.280 INCH 19.70 /7 21.30 FT 18.99 LB/FT
| TENSILE TEST / ENSAYOS DE TENSTION ]
Specimen condition Specimen dimensions Test Y. 5. UTS. Y.S.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad ) Unit  Unidad ! Elongation
HeatN® | Sample N°} Ls HT | Type Size Area Temp. (KG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Muestra N° Tipe | Or Tamafo Seccion de Eul 0.5%
mm mm2 ensayo Regquired/Requerido Required { Requerido Required §% in 2 inches
TMin: ThMin: Min % = API
Thax: Thasx:
LMin: 29.50 LMin: 42.18 Max Obt.
*C LMax: LMax: o
29391 15435 B | AR |Rec| L | 25.40 x 7.20 |182.88 RT 32.60 50.24 0.65 38
29391 {15436 B | AR |[Rec| L J 25.50 = 6.70 {170.85 RT 36.88 53.80 0.69 37
Ls: L ion of the ple /L lizacion de la B: Body [ Cuerpo U: Upset | Recalque HT: Heat T 1 Tr i Térmi
Tre: Specimen with heat treatment at laboratory / Probeta tratada en laboratorio NT: Normalized and Tempered | Normalizado y Revenido Qr: Q hed and Tempered [ Templado y R idh
N: Normalized / Normalizado A: Annealed | Recocido SR: Stress Relief | Relevado de Esfuerzo AR: As Rolled | Sin Tratamiento
Rec: Rectangular { Rectangular Cyl: Cylindrical  Cilindrica T.5.: Tubular Strip | Segmento Tubular Ori: Orientation | Orientacidn
L: Longitudinal / 1 itudinal T: Transverse | Transversal RT: Room Temperature [ Temperatura Ambiente EUL: Extension Under Load Method
UTS: Ulti tensile gth | Resi i Max: Maximum | Maximo Obt: Obtained / Obtenido ¥.S.: Yield Strength | Fluencia
LMin: Longitudinal Minimum / Minimo Longitudinal LMax: Longitudinal { Maximo Longitudinal TMin: T s Mini 1 Minimo T | TMax: Transverse Maximum [ Maximo Transversal
Min: Mini { Minimo
This i to certifv that the products describad hers i were manufactured, samplad, tested, andfor inzp in withthe and maets the requirements in all respects. This certificats is issued by # complterized system ard it is valld with electronic signature. On the criginal certificate the trade-mark green colored
Tenaris is stamped. In cass the owner of the origingl certificate would release a copy of it, he must attest its conformity to the eriginal one, taking upen himself the responsibility for any unlawful or not allewed use. Any fan andior ication will be subjs d 10 the law.
This cartificale is not a declaration of origin nor may it be ueed as a deciaration of origin.
Este documents cerifica qus fos producles descritos aqul fueren f: ya i = de acuerde con la ificacion de rof y satisface los requarimientos.  Esta ifi =& amits medi un sistema izado y es vélide con firma alecirdnica,  En el certificade original sl logotipo
. Tenaris {verds) esid impreso an la hoja. En caso de que el p del cerlificado una fi pia el mismo, deberd garantizar la conformidad cor el aniginal, y ¢ haee responsable por cualguier uso ilegal o indekidn. Cuslquier alteracitn yio falsificacién serd sujeta a la loy.
' Esta cerificada no es, ni puede ser usade, cemo una declaracién de origen.
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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(81697) Veracruz, Ver. México

_
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ax
06037211 2/4
Date/Dia:  01/11/2006
Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custemer's Order / Cliente Orden - ltem N° Customer's Reference | Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
093615/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade | Grado de acero. Ends [ Extremos. NORMAL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions [ Dimensiones.
168.30 X 7.10 MM
6 5/8 X 0.280 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 68 Pcs/pz

Nominal Weight / Peso Mominal
28.22 RG/M
18.99 LB/FT

r

HARDNESS TEST / ENSAYOS DE DUREZA

Through Wall Hardness / Dureza en el espesor

L .

MW: Mid Wall | Centro

Heatf Colada: Required /Requerido HRC Heat! Colada: -Required /Requerido HRC
29391 Min. Max. 22.00 29391 Min. Max. 22.00
Sample / Muestra 15435 |End/ Ext [sample  Muesira 15436 {End / Ext:
CQuadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | War Cuadrante 1 2 3 Prom | Var
1 oD 1 oD
Unit/ Unidad | MW 78.2 |77.3(78.2 |77.9 Unit / Unidad MW 76.0(77.2]76.2(76.5
HRb 1D 0.0 HRb (] 0.0
Pipe N® / Tubo N°: jue: B |ar: ar Pipe N° / Tubo W°: fus: = lr: Az
Min: Minimum / Minimo iD: 1 Di 1D Interno Ls: L ion of the le L i dela Tre: Speci with heat treatment at lak y [ Probeta ia en laboratorio
Max: Maximum | Maximo Aver.: Average B: Body | Cuerpo NT: N lized and Tempered | Nor doy ido A: Annealed | Recocido
OD: Outside Diameter | Diametro externo Prom.: Promedio U: Upset | Recalque Qr:Q hed and Tempered [ Templado y R i SR: Stress Relief | Relevado de Esfuerzo

HT: Heat Treatment / Tratamiento Térmico N: Normalized | Normalizado

AR: As Rolled | Sin Tratamiento

Var.: Variation [ Variacién

Q: Quenched | Templado

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

Heat N* Sample N° | Flattening Test
|_Colada N* | WMuestra N°_} Ensayo de Aplastamiento
29391 {15435 GOOD/BUENO
29391 [15436 GOOD/BUENO

Taie is to corify thatthe products described Bere in ware manufactured, sampled, tested, andior inspeiid in auordancs with the Sfeati

and meets the requiremerits in all respocts, This certificate is issued by & computerzed system and it is valid with elecironic signature. On the original certificats the trade-mark green colomd

Este cortificade no &%, ni pueds sar usade, como una daclamcién de arigen.

Tenaris is stamped, In case the owner of the original cartificats would release a copy of it, he must attest its conformity to the original one, taking upon himsslf the responsisility for any unlawdul o nat aflowed use. Any ahterstion and/or {alsifi wili be subj 10 the: lew.

This certificate Is not @ declaration of origin nat may it be used as a decleration of origin.

Este documenic certifica que los produch aqul fusron srados, pi e insp dos de acuande con ks ificacion de ref ia y satisface los . Este certificado se amite medi un sistema P

Tenaris (verde) estd impreso en ls hoja. En caso de qua el p del cenificade entregue una del mismo, debera garantizarla conformidad con el oniginal, y 58 hace respansable per cualguier uso llegal o indebido. Cualquier alteracin yio falsificacién serd sujeta & 1a ley.

do y s vilido con firma electrdnica, En el certificado original el logotipa

_ D.—gﬁ_ugo.
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= Tubos de Acero de México, 5.A.
m :m q-m Km 433.7 Carr. México-Veracruz

Via Xalapa
(91697) Veracruz, Ver. México
CERTIFICADO DE PRUEBAS '-EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1100 tel
(52) 229 989 1120 fax
06037211 3/4
pate/Dia:  01/11/2006
Customer/ Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer’'s Order / Cliente Orden - ltem N* Customer’s Reference | Referencia de! cliente Manufacturer's Works Order N* | Confirmacion de Venta
. 093615/01
§Manufacture Process | Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. : Steel Grade [ Grado de acero. Ends | Extremos. NORMAL BEVEL
APT S5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIC 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions [/ Dimensiones. Length 7 Longitud. Quantity [ Cantidad. 68 Pcs \ﬁN Nominal Weight / Peso Nominal
168.30 X 7.10 MM 6.00 / 6.50 MTS - |28.22 RG/M
6 5/8 X 0.280 INCH 19.70 / 21.30 FT . 18.99 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % | Composicion % .
Cc Mn Si Cr Mo s P Ni v Cu Al Sn As Nb Ti B N 51 s2 53
X 100 X 1000 ) X 10000 X 100
q_Imm” H Max] 28 | 135 40 | 15 | 30 | 30 | 400 80 | 400 40 15 100
Colada Min 29 | 10
Mm_.ﬂ._c._m N° P Maxi 28 135 40 15 30 30 | 400 80 400 40 15 100
{Muestra N° Minf 29 | 10
29391
00001 H 18 69 28 6 3.148 2.3 7 50 ] isz2 22 14 4 0 ] 21 0 a3 1] 29.3 ]
15435 P 16 69 27 ] 3.6 1.8 7 50 o 146 23 13 4 1] 0 14 0 3z 1] 29.2 0
15436 P 16 68 27 5 3.6§1.7 7 50 ] 147 24 13 4 ] 0 16 0 37 0 28.3 0
H: Heat/ Colada P: Product | Producto _
51:SUMA Nb+V+Ti S52:SUMA Mo+Cr+Ni+Cu+V S3:SUMA Nb+V
| HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Timef Tiempo Results / Resultado
Unit! Unidad. Valuef Valor Seconds  Segundos
PSI 2660 5 : satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZA

Manufactured by / Fabricado por. .H.EH
Steel making process / Fabricacién de acerc. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco

This is to certify that the products described hera in were manufactured, sampled, tested, andfor i o d with the i and meets the reguirements in all respects. This cartificate is issued by & computerized system and it is valid with slecironic signature. O the originsl certificate the trade-mark green colored
: Tenaris' s stamped. In case the owner of the original cartificate would release a copy of It, he mus! attest its confarmity o the original one, laking upan himsalf the responsibility for any unlawful or not allowed use. Any andfer faleification will be subj to the kew

This centficate is not a declarstion of origin nor may it be used as & declaration of arigin,

Este documento certifica que los producios descritos agqul fueran i d dos ylo inspeccionatios de acuerdo con la especificacién de vy satisface los i querimienios, Este cenificado s8 emite i un sistema izado y es vélido con firma electrénica. En el certificado original el logotipo

Tenaris (varde) estd impreso en la hoja. En caso de que af dal ificad. una pia del misma, deberd Izar ks idad con h iginal, y 3¢ hace rasp por cuakjuier uss ilegal o indebido. Cusliquiar alteracién yo falsificacitn seré sujeta a la lay.

Este certificado no es, ni puede sor usado, como una declaracién de origen. _ [HCA 777 04 0
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EREEET = Tubos de Acero de México, S.A.
Q== qm :m q-m Km 433.7 Carr. México-Veracruz
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(91697) Veracruz, Ver. México
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: Mww www WMN ﬁwm Mm_
ax
06037211 4/4
Date/Dia: 01/11/2006
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
“ 093615/01
Manufacture Process ! Proceso de fabricacion. Product Type { Tipo de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
§Standard or Specification / NMormas o especificaciones. Steel Grade [ Grado de acero. Ends / Extemos. NORMAL BEVEL
API S5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Di Length / Longitud. Quantity / Cantidad. 68 Pcs/pz . . Nominal Weight / Peso Nominal
168.30 X 7.10 MM 6.00 / 6.50 MTS 128.22 RG/M
6 5/8 X 0.280 INCH 19.70 / 21.30 FT 18.99 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZ2

Eléctrico-Horno de Afinacidén-Miguina de Colada Continua. Acero calmado con aluminio.

Material free from Mercury contamination / Material libre de contaminacidén de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructiveo. Satisfactory / Satisfactorio

Inspection method / Método de inspeccidén SR-4 - EMI - FLVI - MPI -
MATERIAL DE ACUERDO A NACE MRO175-2003
TAMSA REF: 652651

TAMSA QUALITY DEPARTMENT STIGNATURE

QUALITY CERTIFICATAON DEPT

Quality System Certified

N* 110950
This is to certify that the products described here in were manufactured, sampled, tested, andier insp in with the specificati e and meels the requirements in mr\.-ﬂm_uonﬁ. This cerificate is issued by 2 compuigrized system and it is valid with electronic signature, On the original certificate the trade-mark green coléred
Tenaris' is stamped. In case the owner of the original certificate would release a copy of i, he must attest #s conformity to the ariginal one, taking upen himself the responsibility for any untawful or not allowsd use. Any andior falsi ion will be j 1o the law.
This certificate s not a declaration of origin nor may it be used as & declaration of origin.
Este documento eartifica que los prad descritos aqul fueron manuf d o i de acuerdo con la i de ref y satisface los pondi i Este canificado se emite mediante un sistama compular y o5 vilido con firma slectrinica. En el certficads original el logotips
- Teraris (verde) esid impreso en la hoja. En casc de que el p dor del ifi una

ia del mismo, deberd garantizar la conformidad con el original, y 56 hace responsable por cusliquier use iiegal o indebide. Cualquier atteracidn wo falsificacion serd supeta # I loy,

Este cartificado no es, ni puede ser usado, come una declaracion de origen.

“ DICA 77 04 0




